
Hannay Reels, 553 State Route 143
Westerlo, NY 12193-0159
Telephone 518-797-3791; Toll Free 1-877-GO-REELS 
FAX 1-800-REELING (733-5464)
INT’L FAX (518) 797-3259
Website: www.hannay.com
E-mail: reels@hannay.com

ISO 156
PARTS LIST

MODEL CR 16-14-16
MODEL CR 16-17-18

2M HP 5-02 H-8805-P
Rev. 2



PARTS LIST
ISO 156

Model CR 16-14-16
Model CR 16-17-18

Item No. Description PART NUMBER Quantity
3 Brake Pad (including stud and nut) .................................................................... 9949.0066 1
9 3 Conductor 30 Amp Collector Assy. (1˝ Bore) .................................................. 9942.0327 1

10 Nylon Brush Holder for Collector Assembly ....................................................... 9955.0054 1
12 14˝ Dia. Disc (w/washer & bronze bushing) ....................................................... 9903.6011 2
13A 6˝ Dia. Drum (Aluminum Pipe) ........................................................................... 9905.7112 1
13B Aluminum Cutout Cover for 6˝ Dia. Drum........................................................... 9955.0020 1
14A Strain Relief (3/4˝ Straight) FHC-1034 ............................................................... 9955.0110 1
14B 15-Amp Twistlock Male Plug .............................................................................. 9955.0080 1
20 Frame Assembly................................................................................................. 9906.0690 1
25A 5/16˝ x 1 1/2˝ Shoulder Bolt ............................................................................... 9958.0038 1
25B 3/8˝ Steel Carriage Bolt w/Nut (9˝ Long)............................................................ 9904.0217 4
25C 5/16˝ Set Screw.................................................................................................. 9958.0007 2
25D 1/4˝-20 x 3˝ Round Head Bolt ............................................................................ 9958.0036 2
27A 1/4˝-20 Acorn Nut............................................................................................... 9958.0037 1
27B 3/8˝-16 Spinlock Nut........................................................................................... 9904.6200 4
27C 1/4˝-20 Spinlock Nut........................................................................................... 9904.6000 4
28A 1/4˝ Flat Washer ................................................................................................. 9954.0005 1
28B PSC-1 Shaft Collar (1˝ Bore) w/ Set Screw ....................................................... 9914.0351 1
28C 1˝ ID x 1-5/8˝ OD x 1/32˝ Thick Spacer.............................................................. 9954.0035 2
30A Oval Knob (with bolt, nut, and washer) .............................................................. 9914.0525 1
30B 1˝ Rubber Grommet ........................................................................................... 9955.0032 1
30C Brake Knob Only ................................................................................................ 9949.0065 1
32 CR16 Series Hub ............................................................................................... 9955.0074 1
56 Rubber Crutch Tip .............................................................................................. 9965.0058 2

BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL.
USE PART NUMBER!

When ordering parts

2M HP 5-02 H-8805-P
Rev. 2


